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Coding MUST Work
Together

Procedural Coding Box 24D

Modifiers Box 24D

| Diagnosis Pointers Box 24E

Fach part has rules. When they’re aligned and
accurate, they tell a complete story - one that
supports medical necessity, passes audits, and
gets reimbursed.

ICD=10-CM: 1nternational Classification of
Diseases, 107h Revision, Clinical Modification

What they do: [dentify WHY the patfient is receiving care

The 10th Revision was implemented in 2015.

This revision was a complete overhiagu/ from ICD-9.

ICD codes are updated annually on October 1st.

This includes new, revised, and delefed codes.

Approximartely 70,000 diagnosis codes (This is a significant increase from the
approximartely 14,000 codes in the previous version, ICD-9-CM)

*ICD-10-PCS (Procedure Classification System) is the code set for reporting procedures
performed in a facility or inpatient setting. These codes are the same length; however,
they have an enfirely different structure than ICD-10-CM codes.
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Alphabetic Index:
Search this section for the
key/main term o locate an
ICD-10-CM code.

The Tabular Index:
The Tabular List presents
codes by chapter and in
number order. Since all ICD-
10-CM codes start with a
letter, all code categories are
in alphabetical order
according to the first
characters.

ICD-10 - Manual Layout; 2 Sections

Alphabetical
Index

ICD-10-CM INDEX TO DISEASES and INJURIES

A

ARarskog's syndrome 087 19

‘Abandonment -see Maltreatment

Abasia (-astasia) (hysterical) F44.4
Abderhaiden-Kaufmann Lignac syndrome (cystinosis) E72.04
Abdomen, abdominal -sse aiso condion

-acute R10.0

~angina K55.1

- muscle deficiency syndrome Q79,4

Abdominalgia -see Pain, abdominal

hip or other . joint

Aberrant {congeniial) -see aiso Malpusiton, congenitai
‘adrenal gland 089.1

- artery (peripheral) 027 8

-~ basiar NEC Q28.1

-« cesebral Q283

-~ coronary Q245

-~ digestve system Q278

ey Q158

~~lower bmb Q27,8

-~ precerebeal Q28 §

-~ pulmonary 02578

--renal Q272

--retina Q4.1

-~ specified e NEC Q278
subclavian Q27 8

-~ upper limb Q27 8
- - vertebeal Q28,1

Tabular Index

ICD-10-CM TABULAR LIST of DISEASES and INJURIES

Table of Contents

1 Certain infectious and parasitic diseases (A00-899)
2 Neoplasms (C00-D49)
3 Diseases of the blood and blood-forming organs and certain disorders involving the immune mechanism (D50-D89)
4 Endocrine, nutritional and metabolic diseases (E00-E89)
5 Mental, Behavioral and Neurodevelopmental disorders (FO1-F99)
6 Diseases of the nervous system (G00-G99)
7 Diseases of the eye and adnexa (H00-H53)
8 Diseases of the ear and mastoid process (HB0-HE5)
9 Diseases of the circulatory system (100-199)
10 Diseases of the respiratory system (J00-J99)
11 Diseases of the digestive system (K00-K95)
12 Diseases of the skin and subcutaneous tissue (L00-L99)
13 Diseases of the musculoskeletal system and connective tissue (MOO-M39)
14 Diseases of the genitourinary system (NOO-N99)
15 Pregnancy, childbirth and the puerperium (O00-09A)
16 Certain conditions originating in the perinatal period (P00-PS6)
17 Congenital f and (Q00-099)
18 Symptoms, signs and abnormal dlinical and laboratory findings, not elsewhere classified (R00-R99)
19 Injury, poisoning and certain other consequences of external causes (S00-T88)
20 External causes of morbidity (VO0-Y39)
21 Fact health status and
22 Codes for special purposes (U00-U8S)

tact with health services (200-299)

ICD-10 - Excl/udesi Notation

Flashback to
“Foundations of
Insurance”

Excludesl

“An excludes notes indicates that codes excluded from each other
are independent of each other.

A type 1 Excludes note is a pure excludes note. It means ‘NOT CODED HERE!

An Excludesl note indicates that the code excluded should never be used at the

same time s the code above the Excludesl note.

An Excludesl is used when two conditions cannot occur together, such as a congenital
. L ”»
form versus an acquired form of the same condition.

8

& In chiropractic, it offen shows yp when a general pain code (like low back pair) is billed with a more specific
alagnosis (ke disc aisplacernent or radiculoparhy).
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ICD-10 - How fo Locafte Excludesl

Noftation

To seeif an £xcludesi note is listed, walk UP the coding hierarchy:

Start at the specific Code — Subcategory — Category — Chapfter

Chapter level Applies broadly across condition types i s

Category level: First 3 characters (e.g., M54) g
Subcategory level: 4-5 charocters (e.g., M54.5) K

# Remember: Your EMR may not always show Excludes] notes, so double-check using a frusted

Coo/mi ManNUa! or 100/

__SPECIFIC CODE LEVEL: fll code (e.g., M54.50)

10

ICD-10 - How fo Locate Excludesi
Notation

1. Start at the Specific Code You Plan to Bill

Before submitting a claim, begin by reviewing the ICD-10 code you plan to use. Check if there is an
Excludes1 notation listed directly beneath it.

¥ Example:

M54.2 Cervicalgia

Excludes1: cervicalgia due to intervertebral cervical disc disorder (M50.-)

This means M54.2 cannot be billed with any code in the M50 category because cervicalgia

(neck pain) is inherently included in cervical disc degeneration.
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2. Expand to the Subcategory Level

If no Excludes1 notation is present at the individual code level, look at the subcategory level (i.e., the
three-character code).

# Example: M54 Dorsalgia

Excludes1: psychogenic dorsalgia (F45.41)

« This means that none of the codes in the M54 subcategory can be billed with F45.41.
« |fapatient’s dorsalgia is entirely psychogenic (meaning there is no physical spinal pathology),
then F45.41 alone would be the appropriate code.

12

3. Check the Broader Category Level

Next, move up to the category level to see if any Excludes1 notations apply to an entire condition
group.

Other dorsopathies (M50-M54)

¥ Example: B N ‘ .
Excludes1: current injury - see injury of spine by body region
discitis NOS (M46.4-)

« This means that if the patient's condition is due to trauma, you must use an "S" injury code (e.g.,
S13.4XXA for a traumatic cervical disc injury) instead of an M50-M54 code.
« Additionally, this code category cannot be billed with Discitis NOS.
o NOS stands for "Not Otherwise Specified."
o Itis used when there is insufficient detail in the medical documentation to assign a more
specific code. NOS codes serve as default or unspecified options when a provider does
not specify a more detailed diagnosis.
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4. Review the ICD-10 Chapter Level (If Necessary)

Finally, if the code or category does not have an Excludes1 notation, check the beginning of the ICD-10
chapter to see if a broad rule applies.

Chapter 13

Diseases of the musculoskeletal system and connective tissue (M00-M99)

Note: Use an external cause code following the code for the musculoskeletal condition, if applicable, to identify the cause
of the musculoskeletal condition

Common Chiropractic CPT Code Sets
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Evaluation and Management Service

Chapter 1...

The "“Who, Wnhat, When
where, and How....”

E/M

15

When is it appropriate to perform and bill for it?

e New patient first visit
e [Established patients with:
o New Conditions
o New Injuries
o Aggravation or exacerbation of existing injuries
e Periodic re-evaluation to assess whether a
change in freatment is needed.

E/M

16



4/27/2025

When is it appropriate to perform and bill for it?

Because PRE, INTRA, and POST work is built into the
definition of procedure codes...

An E/M code should only be billed when:

A “significant, separately identifiable Evaluation and
Management (E/M) service above and beyond that
associated with another procedure or service is performed
and documented” according to the American Medical
Association’s guidelines.

E/M
17
There are different levels of E/M service, ranging from a simple office visit fo @
comprehensive evaluation and management of a complex medical condition.
The level of service iIs determined by the physician based on the
documentation of the Evaluation and Management service.
Evaluation & Management Services
Office and Other Outpatient (99202-99215)
99201 Deleted in 2021
99202 Level 1 Straightforward
New Patient
(99202-99205) 99203 Level 2 Low

99204 Level 3 Moderate

99205 Level 4 High

99211 Ancillary Staff

Established Patient 99212 Level 1 Straightforward
(99211-99215) 99213 Level 2 Low E/M
99214 Level 3 Moderate
99215 Level 4 High
18
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New vs. Established Patients

To distinguish new and established patients for reporfing evaluation and management services:

NEW PATIENT:
> Has nof received any professional services from the physicion or
ofher qualified health care professional or another physician or other
qualified health care professional of the exact same specialty and
subspecialty who belongs 1o the same group practice, within the past
three years (56 monins).

ESTABLISHED PATIENT:
> Has received professional services from the physician or other
qualified health care professional or another physician or other gualified
health care professional of the exact same specialty and subspecialty
who belongs o the same group practice, within the past three years E/M
(36 months).

20

The AMA revised and updated the E/M
Guidelines which went info effect on January 1,
2021.

The previous tvaluation and Management (E/M)
guidelines utilized o complex point system o

determine the appropriate code for billing purposes.

E/M Guidelines Before the

This system evaluated multiple aspects of the three
2021 Revision

key components:

1. History
2. Examination
3. Medical Decision-Making

10
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Current Evaluation and Management Guidelines
Revised and Effective January 1, 2021

With the revised guidelines, the physician’s work in capturing the patient’s pertinent
history and performing a relevant physical exam is still a component of the
evaluation and management of the patient. However, these elements are not used
1O determine the appropriate code level.

1. History: Providers should perform and document a ‘meaically aporopriate
history.”

2. Examination: Providers should perform and document a ‘medically
appropriate examination.”

with the Revised 2021 Guidelines from the AMA the Medical Decision Making
components determine the appropriate code level.

1. Medical Decision-Making . see next slide.

21

Medical Decision-Making (MDM):

MDM includes establishing diagnoses, assessing the status of a condition, and/or
selecting o management opftion.

The level of MDM is defined by three elements:

1. The number and complexity of the problem(s) addressed during the encounter.
2. The amount and/or complexity of data to be reviewed cnd analyzed.
o These data include medical records, fests, and/or other information that must be obtained,
ordered, reviewed, and analyzed for the encounter.
o This includes information obtained from multiple sources or inferprofessional communications
that are not reported separately and interpretation of tests that are not reported separately.
3. The risk of complications and/or morbidity or mortality of patient management decisions
made at the visit, associated with the patient’s problem(s), the diagnostic procedure(s), and

freatment(s).
*Level of MDM is based on 2 out of 3 Elements of MDM. E/M

22

11
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‘A significant, separately identifiable

Matrix for E/M Evaluation and Management (E /M)

Coding (AMA) Semce OOQV@ and beyondthat
associated with another procedure

or service...”

L 2 7o Using the Matri,
E/M Guidelines for perform an infernal auait on a
Office and random selection of your £/M
billed services.

QOutpatient Codes

E/M

Table 2 = CPT E/M Office Revisions
Level of Medical Decision Making (MDM)

Note: this content will not be included in the CPT 2020 code set release

‘Elements of Medical Decision Making
Level of MDM
Code Number and (AURGRS Sl o Compaenity of DNES Risk of Morbidity or
herments of MOM) be Reviewed and Analyzed Management
of Problems Addressed i . Patient
99211 N/A NA N/A N/A
99202 Straightforward ‘Minimal Minimal or none testing or
"2 ® 1 seiflimited or minor problem treatment
99203 Low Uimited Low risk of reatment
83 * 2 or more self.limited or minor problems; e f ot Jeast 1 of the
or Category 1: Tests and documents.
» 1 stable chronic illness; *  Any combination of 2 from the following:
or *  Review of prior external note(s) from each unique source®;
1 acute, uncomplicated iliness or injury *  review of the resultls) of each unique test®;
o ordering of each unigue test®™
Category 22
: -
moderate or high)
99204 Moderate ‘Moderate Moderate ng
Mns © 1 o more chronic llinesses [ f ot Jeast 1 out of 3 ) treatment
progression, or side effects of treatment; 1: Tests, documents, of independent historian(s)
or «  Any combination of 3 from the following: Exampies only:
o 2 of more stable chronic ilinesses; *  Review of prior external note(s) from each unique source”; o Prescription drug management
or ©  Review of the resultls) of each unique test®; o Decison regarding minor sur with identified nt or
.1 *  Ordering of each unique test”; proc
or *  Assessment requiring an independent historian{s) *  Deciug
* 1 acute Hiness with Systemic symptoms; or patiend *
. G e ecnotens = *The level of MDM
+ 1 acute complicated injury . of atest o of heal
separately reported);
i
b = N—— Is based on 2 ouf o
= i
99205 High High Extensive Migh rizk of
s oo 30 v 3 Elements of MDM.
progression, or side effects of treatment; Exampies. o
or Category 1: Tests, documents, of independent historian(s) *  Drugy]
* 1 scute o chronic llness o injury that poses athreatto | ¢ Any combination of 3 from the following:
life or bodily function *  Review of prior external note(s) from each unique source®; peocedure risk factors
*  Review of the resultis} of each unique test™; o Decision regarding emergency major surgery
*  Ordering of each unique test®; *  Decision regarding hospitalization
*  Assessment requiring an independent historian(s) *  Decision not to resuscitate or to de-escalate care because of poor
- ey E/M
Category 2: Independent interpretation of tests
(not separately reported);

24

12
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25

|

Level of MDM
(Based on 2 outof 3 Number and Complexity
Elements of MOM) of Problems Addressed
99211 N/A N/A
99202 | Straightforward Minimal
99212 e 1 self-limited or minor problem
99203  Low Low
99213 * 2 or more self-limited or minor problems;
or
» 1 stable chronicillness;
or

¢ 1 acute, uncomplicated illness or injury

E/M

26

. Page 4-6: E/M Guidelines for Office
Complexity of Problems Addressed S| ClTsoileni Gocles

J

Self-limited or minor problem: /A problem that runs a definite and prescribed course, is fransient in nature,
and is noft likely to permanently alfer health status.

Stable, chronic illness: A condition or illness that is lasting, and always present even though the sfage and
severity may vary. Chronic conditions usually last anywhere from a year or until the death of the patient. The
illness is stable with freatment goals being met but without fTreatment, the risk of death would be significant.
Examples: noninsulin-dependent diabetes or controlled hypertension.

Acute, uncomplicated illness or injury...

Chronic illness with exacerbation, progression, or side effects of treatment...

Undiagnosed new problem with uncertain prognosis...

Acute illness with systemic symptoms:

Acute, complicated injury:

Chronic illness with severe exacerbation, progression, or side effects of treatment:

E/M
Acute or chronic illness or injury that poses a threat to life or bodily function:

13



4/27/2025

clements of

""M"'o:?:fm Amount and/or Com
Elements of MDM) be Reviewed and Analyzed
*Each unique test, order, or doculhent contributes to the combination of 2 or co
99211 N/A N/A

99202 = Straightforward
99212

99203 Low
99213

Limited
(Must meet the requirements of at least 1 of the 2 categories)
Category 1: Tests and documents
* Anycombination of 2 from the following:
* Review of prior external note(s) from each unique source®;
* review of the result(s) of each unique test*;
* ordering of each unique test*
or
Category 2: Assessment requiring an independent historian(s)

(For the categories of independent interpretation of tests and discussion of management or test interpretation, see

moderate or high)

E/M
27
Level of MDM
Code (sasedon20utof3 J Risk of Complications and/or Morbidity or Mortality of
Elements of MOM) Patient Management
99211 N/A N/A
99202  Straightforward Minimal risk of morbidity from additional diagnostic testing or
99212 treatment
99203 Low Low risk of morbidity from additional diagnostic testing or treatment
99213
E/M

28

14
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E/M

30

Resources for E/M Documentation and Self-Audits:

¢ Documentation Job Aid for Chiropractic :
Doctors - Medicare O}

e Reference specific payor Provider Manuals
for additional documentation requirements.

e SOAP Notes

E/M

15
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Resources for E/M Documentation and Self-Audits:

Part 2 ... PLOT TWIST!
¢ Reinjury, reexam...

E/M | CMT cMT CMT CMT cMT E/M cmT

31

Common Chiropractic CPT Code Sets

Physical

E/M  X- Rayv CMT .

Rehabilitation

32

16
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Chiropractic Manipulative Treatment

Chiropractic Manipulative Treatment (CMT) is a form of

Cervical manual treatment to influence joint and neurophysiological
— Vertebrae . . - -
@ function. This treatment may be accomplished using a
C1-C7 variety of techniques.
_\Trgﬁreabcrige 98940 Chiropractic Manipulative Treatment (CMT); spinal, 1-2 regions
(12)
Ti-Ta2
98941 Chiropractic Manipulative Treatment (CMT); spinal, 3-4 regions
Lumbar
_:’;"eb‘ae 98942 o ciic Manipuiative Treatment (CMT): spinal, 5 regions
Li-Ls
Sacry 98943 - Chiropractic Manipulative Treatrment (CMT); extraspinal, 1 or more
m
— (5 - fused) regions
j—] Coccyx
£ (4 - tused) CMI;
33
Spinal Regions (98940 - 98942)
e e Cervical region (attanio-occjpiral joint)
:g : e Thoracic region (costoverfebral/costorransverse
: Jjoints)
e Lumbar region
e Pelvic region (sacro-iiac joint)
e Sacral region
Extraspinal Regions (98943)
e Head region (ncluding rermporomanaibular Joint,
excluading atlanto-occipital)
e | ower extremities
e Upper extremities
e Rib cage (excluding costovertebral and
costorransverse Joinrs)
e Abdomen CMT

34

17
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ICD Codes related to Region

Extra- M99.00 Segmental and somatic dysfunction of head region
spinal
M99.01 Segmental and somatic dysfunction of ecervical region
M99.02  Segmental and somatic dysfunction of thoracic region
Spinal M99.03 Segmental and somatic dysfunction of lumbar region
M99.04 Segmental and somatic dysfunction of sacral region
M99.05  Segmentol and somartic dysfunction of pelvie region

M99.06 Segmental and somaftic dysfunction of lower extremity
Extra- M99.07 Segmental and somatic dysfunction of upper extremity
spinal M99.08 Segmental and somatic dysfunction of rib cage
M99.09 Segmental and somartic dysfunction of abdomen and other regions

35

The Definition of the CMT Codes includes 3 Parts:

1. Pre-assessment,
2. Manipulation, and
3. Post-assessment

These combine, or bundle together, to form each CMT
code. These parts are inherent and cannot be routinely
unbundled.

If chiropractors perform o distinet procedure *hat is
not inherent in the manipulation, then, according o the
National Correct Coding Initiative (NCCI) edits,
a modifier must be added to communicate that gl
exception has been made. oMt

18
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s

PRE Service work may
include a review of:

INTRA Service work
includes:

POST Service work includes:

The patient’s records

Discussion about the service with the
patient

An evaluation and discussion with the
patient about the effect of freatment

Their diognostic tests

A pertinent evaluation and assessment of
the patient

Arrangement of additional services or
referral to another provider

Communication with other providers

The procedure performed

Discussion of the case with other providers

The actual preparations for care

37

cMT

E/M  X-Ray|

Common Chiropractic CPT Code Sets

y
y
[

i

\
\
9

38

CMT

Physical
Medicine

&
Rehabilitation

19
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Instructions from the CPT: .

And when 1 heard the
st it Wtevall “Select the name of a procedure

croshed Y, that accurately identifies the service
performed.

Do not select a CPT code that

merely approximafes the service

tdad ?
provided. | |
Selecting a CPT code that only goproximares the service
provided can be considered fraudulent.

L

Strategies for reporting services when there is nof a
CPT code that “accurately identifies” the service
2 rkormedh 11:

Search for a HCPCS Level 1T code (if one exists) that accurately describes the service and is
accepted by the payer.

(7 Modifiers:

Application of a CPT or HCPCS modifier that, when applied to the code tThat most closely represents
what was performed, accurately identifies the service.

(4 Unlisted Code:

Report an unlisted code specific o the category of codes the service belongs to. Unlisted codes
always end in ‘99", Be sure To send a copy of the medical report and enter a brief description of the
service in Itemn Number 19 or shaded area of Item Number 24 on the 1500 Claim Form.

20
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Physical Medicine and Rehabilitation Evaluations CPT® Code range 97010- 97799
The Current Procedural Terminology (CPT) code range for Physical Medicine and
Rehabilitation 97010-97799 is a medical code set maintained by the American
Medical Association.

PHYSICAL MEDICINE & REHABILITATION CODES

[
| ]

THERAPEUTIC
PROCEDURES

| | | |

_ _ Constant
Supervised - Attendance

41

THERAPEUTIC
PROCEDURES

- ==

Is the service a modality or a procedure!

Consider what is causing the functional change:

A physical agent 2 Modality
> Light, sound, thermal, electrical, mechanical, force, etc.

The clinical skill of the physician = Therapeutic Procedure

> Evidence that clinical direction is necessary to achieve a particular therapeutic result.

42

21
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THERAPEUTIC
PROCEDURES

- ==

Is the service a modality or a procedure!

Consider what is causing the functional change:

A physical agent 2 Modality
¢ Light, sound, thermal, electrical, mechanical, force, etc.

The clinical skill of the physician 2 Therapeutic Procedure
> Evidence that clinical direction is necessary to achieve a particular therapeutic result.

43

THERAPEUTIC
PROCEDURES

SUPERVISED = .=
> Does not require direct and constant contact with the patient.

o Untimed and unattended.

CONSTANT ATTENDANCE
° Involves “visual, verbal, and/or manual contact with the
patient” during delivery of the service
° Provider cannot leave the patient while they are participating in
or performing the service.
> There must be a clinical need to stay with the patient.

AMA CPT Assistant

44

22
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Electrical stimulation (manual)
lontophoresis

* Hot or cold packs
* Mechanical traction
¢ Electrical stimulation (unattended)

Contrast baths
Vasopneumatic devices Ultrasound
Paraffin bath Hubbard tank
* Whirlpool
* Diathermy
¢ Infrared
« Ultraviolet * Unlisted modality

45

* A physical agent that is APPLIED to produce changes
* Usually not the only treatment

* Due to the passive nature of modalities, generally used to enable patient
to take part in more active aspects as therapy progresses

* Medical necessity limits the number of modalities that can be provided
on a single date of service

* Multiple heating modalities should not be used on the same day

46

23
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* A physical agent that is APPLIED to produce changes
* Usually not the only treatment

* Due to the passive nature of modalities, generally used to enable patient
to take part in more active aspects as therapy progresses

* Medical necessity limits the number of modalities that can be provided
on a single date of service

* Multiple heating modalities should not be used on the same day

47
THERAPEUTIC PROCEDURES
CONSTANT ATTENDANCE
* Therapeutic exercises * Therapeutic procedures, group
* Neuromuscular reeducation * Therapeutic activities
* Aquatic therapy * Sensory integrative techniques
* Gait training * Self-care/home management training
* Massage * Community/work reintegration
* Unlisted therapeutic procedure * Wheelchair management
* Manual therapy * Work hardening/conditioning
48

24
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* Require direct 1-on-1 contact
THERAPEUTIC PROCEDURES

* Billed based on Time
| * One unit = “Each 15 minutes”

CONSTANT ATTENDANCE * Except for 97150 (Therapeutic
procedures, group)

* Application of “Clinical Skill” is necessary
* Purpose of these codes is an “attempt to improve function”
* Not limited to any particular specialty group

49

Medical Necessity
* Therapy in asymptomatic persons or in persons without an
identifiable clinical condition is considered not medically necessary.

* Therapy in persons whose condition is neither regressing nor
improving is considered not medically necessary.

* Once therapeutic benefit has been achieved, or a home exercise
program could be used for further gains, continuing supervised
therapy is not considered medically necessary.

50

25
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Coding wi
Modifiers

FOR CHIROPRACTIC

Modifier Basics:

= Modifiers go in box 24 D of the CMS-
1500 billing form.

= Always two characters

= May be alpha or numeric

#. A DATE(S) OF BERVICE = -.QJ €. [ D. PROCEDURES, B , OR SUPPLIES E.
Fram To |
MM DD YY MM DD YY |SSWCE| EMG | GPTMCPCS

i
3 T T ¢ 1 T B |

O s W N -

98940 - AT

Procedure Code Modifier

Use modifiers to communicate certain
information about a service performed
or a product dispensed.

More than one modifier may be
appropriate depending on the
circumstances concerning the service.

While rare in chiropractic, up to four
modifiers may be used to fully explain
the circumstances concerning the
service/ services rendered.

52

26
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Modifiers May Describe:

= That multiple procedures were performed
* Why the procedure was necessary
= Where on the body procedure was performed

= QOther information that may be required with the
insurance payer

— ® Documentation is ALWAYS needed to
— support modifier usage.

53

Why Do You Need to Know the
Correct Use of Modifiers?

* Reduces Denials
* Maximizes your Reimbursements
* Reduces Audits

Wh CPT d
* Shows You Know! needs assistance. .

We turn fo
modifiers!

54

27
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Common Madifiers Used in
Chiropractic Coding

55

What determines the use of a modifier?

= Centers for Medicare & Medicaid Services @S

* National Correct Coding Initiative (NCCI)

Developed to promote proper coding of services

Prevent inappropriate payments when incorrect code
combinations are reported on claims

* Individual payer guidelines

56

28
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i 5

Basic Steps to Reduce Audits

Use the most current versions of the CPT, HCPCS, and ICD-10-CM code sets. Many healthcare
providers still bill codes that haven’t been in use for years.

Ensure the proper usage of madifiers on your claims where appropriate. Many coding situations
require that modifiers be used.

Utilize the National Correct Coding Initiative (NCCI) edits in your defense if your
billing standards are supported by these edits. Correct coding and billing typically
match the NCCl standards. Thus, In the event of an appeal, these NCCI guidelines can
demonstrate that the correct billing protocol was followed.

Stay current on payer policies and coverage by signing up for their newsletters or email notifications.
Changes in policies are often announced in these publications. Many payer websites also allow you to
search for billing and coding policies.

Review OIG reports and change your billing policies as appropriate to avoid known coding problems.

Review documentation requirements and update as necessary to ensure that your records meet high
standards. Consider performing a self-audit.

57

What is the NCCI?
Procedure to Procedure (PTP) Edits?

Name Type Compressed size Password pr Size Ratio Date modified
ccipra-v240r0-f4 Text Document 1,852KB No 36,269 KB 95% 11/21/2017 8:26 AM
07 cdpra-v240r0-f4 Microsoft Excel Worksheet 12573KB  No 13,647 KB 8% 11/20/2017 1:05 PM

Excel

LS

58
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{ A B c ., D E F | 6 H | v | 3 K
1 |CPT only copyright 2017 American Medical Association. All rj
2 Colum1/Column2 Edits
3 |Column 1 Column 2 *=in existence Effective Deletio Meodifier
4 prior to 1996 Date Date O=not allowed
5
6

TP Edit Rationale

*=no ddta 1=allowed
9=not applicable

Standards of medical / surgical practice

452198%98941 96375 20090101 20121231 1

452199 98941 96376 20090701 20121231 1 Standards of medical / surgical practice
452200/98941 97112 e 20010701 * 1 Standards of medical / surgical practice
452201 98941 97122 19971001 19990331 1 Standards of medical / surgical practice
452202 98941 97124 S— 19971001 * 1 Standards of medical / surgical practice
452203 98941 97140 — 19990401 * 1 Standards of medical / surgical practice
452204 98941 98927 19970401 * 0 Mutually exclusive procedures

452205 98941 98928 19970401 * 0 Mutually exclusive procedures

59

Medicare National Correct Coding Initiative (NCCI) Edits

1. NCCI Policy Manual CM‘jjjj T °
2. Procedure to Procedure |sssmmsseammmmms
(PTP) Edits S | W e e costosg
3. Modifier 59 Article .
O ;f.ff?::: &;: O] e

" i-';%;,fé“!-“?i@ i o——

Medhcarn NCCIFAQ Libraey
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The CMT codes (98940-98942) have three
parts: the pre-assessment (history), the
manipulation, and the post-assessment...

These combine, or bundle together, to form
each CMT code. These parts are inherent and
cannot be routinely unbundled.

If chiropractors perform a distinct procedure
that is not inherent in the manipulation, then,
according to the National Correct Coding
Initiative (NCCI) edits, a modifier must be
added to communicate that an exception has
been made.

61

Evaluation & Management (E/M)

New Patient

99202

99203

99204

99205
Established Patient

99211
99212
99213
99214
99215

25 Modifier:

Significant, Separately Identifiable

Evaluation and Management (E/M) Service

By adding the 25 modifier the provider is telling
the payer that the Evaluation and Management
service performed is a significantly greater
assessment than that included with the CMT
service.

* ONLY appended the 25 modifier to Evaluation &

Management (E/M) CPT codes
DOCUMENTATION! — see E/M section

Refer to the new 2021 Evaluation & Management
Guidelines (effective January 1, 2021) when billing
an E/M code.
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25 Modifier

In chiropractic, this modifier should only be used when CMT and the E/M service are
done on the same day and the circumstances support its use.

« If an E/M service is performed without a CMT, the 25 modifier is not appended.

When is an E/M code appropriate?

+ New patient visit (has not received professional services in your office within the last three years)
* Established patient with a new condition or new injury

* Established patient with an aggravation/exacerbation/re-injury

« A periodic re-evaluation to assess if a change in treatment is warranted

If warranted and documented, append 25 modifier to “unbundle”. Do not append the 25 modifier if CMT
was not performed on the same day.

63

59:
Distinct Procedural Service

What we’ll cover in this section:

] What: Definition

J Why: National Correct Coding
Initiative (NCCI)

) How: Coding Examples
) And: X Modifiers

64
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1;he CPT Manual defines modifier 59 as follows:

Distinct Procedural Service: under certain circumstances, it may be necessary to indicate

that a procedure or service was distinct or independent from other non-E/M services performed on
the same day.

Modifier 59 is used to identify procedures/services, other than E/M services, that are not normally
reported together, but are appropriate under the circumstances.

Documentation must support a different session, different procedure or surgery, different site or
organ system, separate incision/excision, separate lesion, or separate injury (or area of injury in
extensive injuries) not ordinarily encountered or performed on the same day by the same individual.

However, when another already established modifier is appropriate, it should be used rather than
modifier 59. Only if no more descriptive modifier is available, and the use of modifier 59 best explains
I_the circumstances, should modifier 59 be used.

65

National Correct Coding Initiative

The Medicare National Correct Coding Initiative (NCCI) includes Procedure-to-Procedure (PTP) edits that
define when two Healthcare Common Procedure Coding System (HCPCS)/ Current Procedural Terminology
(CPT) codes should not be reported together either in all situations or in most situations.

For PTP edits that have a Correct Coding Modifier Indicator (CCMI) of “0,” the codes should never be
reported together by the same provider for the same beneficiary on the same date of service. If they are
reported on the same date of service, the column one code is eligible for payment and the column two
code is denied.

For PTP edits that have a CCMI of “1,” the codes may be reported together only in defined circumstances
which are identified on the claim by the use of specific NCCl-associated modifiers.
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NCCI Coding Edits

Column 1 |Column 2 |Indicator | PTP Edit Rationale

98941 98940 0 More extensive procedure

98941 99202 1 CPT Manual or CMS manual coding instructions
98940 97112 1 Standards of medical/surgical practice

98940 97124 1 Standards of medical/surgical practice

98940 97140 1 Standards of medical/surgical practice

This list is a small portion of the Medicare NCCI edits found here:
https://www.cms.gov/Medicare/Coding/NationalCorrectCodInitEd/NCCI-Coding-Edits
*See this list for additional questions regarding the 59 modifier usage or other edits.
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National Correct Coding Initiative Policy Manual for Medicare Services

S. Chiropractic Manipulative Treatment

Medicare covers chiropractic manipulative treatment (CMT) of 5
spinal regions. Physical medicine and rehabilitation services
described by CPT codes 97112, 97124 and 97140 are not separately
reportable when performed in a spinal region undergoing CMT. 1If
these physical medicine and rehabilitation services are

performed in a different region than CMT and the provider is
eligible to report physical medicine and rehabilitation codes
under the Medicare program, the provider may report CMT and the
above codes using modifier 59 or XS.

L e —

98940 97112 Standards of medical/surgical practice
98940 97124 1 Standards of medical/surgical practice
98940 97140 1 Standards of medical/surgical practice
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MODIFIER 59 ARTICLE

The Medicare National Comrect Coding Initiative (NCCI) includes Procedure-to-Procedure
(PTP) edits that define when two Healthcare Common Procedure Coding System (HCPCSY
Current Procedural Terminology (CPT) codes should not be reported together either in all
situations or in most situations. For PTP edits that have a Correct Coding Modifier
Indicator (CCMI) of *0," the codes should never be reported together by the same provider
for the same beneficiary on the same date of service. If they are reported on the same date
of service, the column one code is cilglhlc for payment and the column two code is denied.
h:r PTP edits that have a C CMI of *1,” the codes may be reported together only in defined

which are identified on the claim by the use of specific NCCl-associated
modﬂ'n:n (Refer to the National Correct Coding Initiative Policy Manual for Medicare
Services, Chapter 1, for general information about the NCCI program, PTP edits, CCMlIs,
and NCCl-associated modifiers.) One function of NCCI PTP edits is to prevent payment
for codes that report overlapping services except in those instances where the services are
“separate and distinct.” Modifier 59 is an important NCCl-associated modifier that is often
used incorrectly.

The CPT Manual defines modifier 59 as follows:

“Distinct Procedural Service: Under certain circumstances, it may be necessary to
indicate that a procedure or service was distinct or independent from other non-E/M
services performed on the same day. Modifier 59 is used to identify
procedures/services, olhl.r than EM sery ices, that are not normally rcportcd
together, but are approg under the D must support
a different session, different procedure or surgery, different site or organ system,
separate incision/excision, separate lesion, or separate injury (or area of injury in
extensive injuries) not ordinarily encountered or performed on the same day by the
same individual. However, when another already established modifier is
appropriate, it should be used rather than modifier 59. Only if no more descriptive
modifier is available, and the use of modifier 59 best explains the circumstances,
should modifier 59 be used. Note: Modifier 59 should not be appended to an EM
service. To report a separate and distinct E/M service with a non-E/M service
performed on the same date, see modifier 25.”

Modifier 59 and other NCCl-associated modifiers should NOT be used to bypass a PTP
edit unless the proper criteria for use of the modifier are met. Documentation in the
medical record must satisfy the criteria required by any NCCl-associated modifier that is
used.

Page | of 10
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Modifier 59 Article

The CPT Manual defines modifier 59 as follows:

“Distinct Procedural Service: Under certain circumstances, it may be necessary to indicate
that a procedure or service was distinct or independent from other non-E/M services
performed on the same day. Modifier 59 is used to identify procedures/services, other than
E/M services, that are not normally reported together, but are appropriate under the
circumstances.

Documentation must support a different session, different procedure or surgery, different
site or organ system, separate incision/excision, separate lesion, or separate injury (or area of
injury in extensive injuries) not ordinarily encountered or performed on the same day by the
same individual. However, when another already established modifier is appropriate, it
should be used rather than modifier 59. Only if no more descriptive modifier is available, and
the use of modifier 59 best explains the circumstances, should modifier 59 be used.

Note: Modifier 59 should not be appended to an E/M service. To report a separate and
distinct E/M service with a non-E/M service performed on the same date, see modifier 25.”
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AT = Active Treatment

The Active Treatment (AT) modifier was developed to clearly define
the difference between active treatment and maintenance
treatment.

= Original Medicare (Part B) pays only for active/corrective
treatment to correct acute or chronic subluxation. Medicare
Part B does not pay for maintenance therapy.

= |f active/corrective treatment is being performed, chiropractic
claims for 98940/98941/98942 should include the AT modifier.

= The AT modifier is only used on 98940/98941/98942, never any
other CPT codes.

= Do not use the AT modifier for maintenance therapy chiropractic
manipulative treatments.

71

Active Treatment:

Includes “active/corrective treatment to correct ACUTE or CHRONIC subluxation.”

=
Acute: Patient is being treated for a new injury, identified by x-ray or physical exam (P.A.R.T. exam). The result of
chiropractic manipulation is expected to be an improvement in, or arrest of progression, of the patient’s condition.

&
Chronic: Is not expected to significantly improve or be resolved without further treatment (as is the case with acute
conditions), but where continued therapy can be expected to result in some functional improvement.

.

Use of the AT modifier requires supporting documentation in the patient’s medical record.

Once clinical status has remained stable for a given condition, without expectation of additional objective clinical
improvements, further manipulative treatment is considered maintenance therapy.
L

72

36



4/27/2025

AT Modifier & Other Payers

* Payers that follow Original Medicare
(Part B) coding requirements for the AT | Prorvtean™
- # > Provider * Provider Manual * Billing & payment > Modifiers » AT
modifier:

Medicare Advantage Plans (Part C) AT Active treatment modifier

. M e d I C a I d The Active Treatment (AT) modifier was developed 10 clearty define the difference between active treatment and
maintenance treatment. The Centers for Medicare and Medicaid Services (CMS) has required the AT modifier on
Y Vete ra n S chiropractic codes since 2004, Now Priority Health s aligning with CMS for all other products.
- AT modifier is required when:
* Workers Compensation q
n n AT should be appemeﬂ o cmmgrachc CPT codes 98940, 98941 and, 98942 1o lﬂtﬂhfy chiropractic services that are
L] V h d - h covered according to our medical policy for commercial products. The AT modifier indicates that services are for acute
arious third-party payers have SomWiors d atows rcovsagef e chropraci erices

adopted this coding rule.
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GA = Advanced Beneficiary Notice of
Noncoverage (ABN) waiver of liability
statement on file

= Unlike the AT modifier’'s purpose to describe “active
treatment”, the GA modifier does not describe
“maintenance care”.

= The GA modifier is used to show that you:

1. You have a current ABN signed by the beneficiary on
file because...

2. You expect Medicare to deny a service as not
reasonable and necessary.

= |f the patient chooses Option 1 on the ABN form, you must
bill the service. The GA modifier is appended to the CMT
code.

74

37



4/27/2025

Maintenance Therapy:

'S a
Includes “services that seek to prevent disease, promote health and
prolong and enhance the quality of life, or maintain or prevent
deterioration of a chronic condition.”

% )
When further clinical improvement cannot reasonably be expected )
from continuous ongoing care, and chiropractic treatment becomes
supportive rather than corrective in nature, treatment is then
considered maintenance therapy. y

75

o e I'{s n

GA Modifier and “the ABN Form

= Form CMS-R-131 (Exp. 01/31/2026)

= The ABN form is only for use with Medicare Part B patients.

* Medicare Advantage plans may have similar requirements
through a notice of noncoverage rather than an ABN.

= Some Medicare Advantage and commercial plans may pay for
maintenance care (“routine care”). Check individual patient
policies.

= Modifier GA should not be submitted in conjunction with
modifier AT.
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GY Modifier:

Notice of liability not issued, not
required under payer policy

* Could be used on all services that are statutorily
excluded or do not meet the definition of any
Medicare benefit.

* Providers do not have to submit claims for
noncovered services to Medicare Part B (e.g.,
massage, therapy, X-ray, etc.) unless the
beneficiary requests claims are submitted, or if a
denial is needed for secondary insurance claims
processing.

* For any service you submit on a claim to Medicare
that is not 98940, 98941, or 98942

GP Madifier:

Services delivered under an outpatient
physical therapy plan of care

Therapy Modifiers

* CMS Requirement: All claims containing a procedure code
from the list of "Applicable Outpatient Rehabilitation
HCPCS Codes" should contain a therapy modifier.

* The modifier will distinguish the discipline of the plan of

care:

* Modifier GN — Services delivered under an outpatient
speech-language pathology plan of care

* Modifier GO — Services delivered under an outpatient
occupational therapy plan of care

= Modifier GP — Services delivered under an outpatient
physical therapy plan of care

* *GP is used for therapy provided in chiropractic office
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that may pay for the therapy.

CMS Requirement... but Medicare doesn’t pay chiropractors for
Physical Medicine & Rehabilitation Services?!?

1. Chiropractors are not required to bill Medicare Part B for non-covered services
(see GY information), but may need to in certain circumstances:

* The patient asks the provider to bill the services to Medicare Part B.

* The patient has Medicare as primary insurance and a secondary insurance

2. Additionally — this modifier is required for use by insurers that follow Medicare
coding rules (i.e. Veterans).

3. Various private payers have adopted the coding requirements for the GP
modifier (i.e. BCBSM, UHC).
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92507
97022
97039
97530
97762

92508
97024
97110
97533
97795

92526
97026
97112
97535
G0281

92608 92609
97028 97032
97113 97116
97537 97542
G0283 G0329

What Codes Require the GP Modifier?

The following “Always Therapy” HCPCS codes require a GP modifier:

96125 97012 97016 97018
97033 97034 97035 97036
97124 97139 97140 97150
97750" 97755 97760 97761

* Some codes commonly used in a chiropractic office are highlighted.
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How do | bill therapies to Medicare?

97140 — GPGY59 97112 — GPGY59 97110 - GP

98940 — AT 98940 — AT 97124 — GP59
98940

97012 - GPGY 97110 — GPGY

98940 — AT 98940 — AT

*See coding rules for GY and 59 modifiers for rationale on including these modifiers on specific codes/claims.
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26 = Professional Component

2 6 Oor TC TC = Technical Component

» X-ray codes are typically considered a “global code” that
includes BOTH a Technical (taking the X-ray) AND a
Professional (reading the X-ray) component.

* If the same provider is performing both the technical
and professional components of a service, the global
service should be reported without the modifier.

» Chiropractors use one of these modifiers on X-ray codes
when only one or the other component is performed.

Technical Component Professional Component

72100-TC 72100 - 26
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“locum Tenens”

Q5 = Service furnished under a Reciprocal Billing Arrangement by a
substitute physician

* The providers agree to cover each other’s practice when the
other one is absent. These are typically informal arrangements
and are not required to be in writing.

Q6 = Service furnished under a Fee-for-Time Compensation
Arrangement by a substitute physician

* The regular provider pays the substitute provider to take over the
practice on a per-diem or similar type basis. These providers are
considered an independent contractor, not an employee. It is
customary for the regular physician to pay the substitute
physician a fixed amount per diem.

* When billing Reciprocal Billing or Fee-for-Time Arrangements, refer to

these resources for details:
* CMS Medicare Claims Processing Manual, Chapter 1 Section 30.2.11
* MAC document: “Fee-for-Time Compensation & Reciprocal Billing Arrangements”

* Contact individual private payers for their specific policies on these
arrangements.
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